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For use with gas tool manual FT71696-46.
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BOSTITCH

GF33PT

Parts List: ip1306-2rREVA-EU

To be Used with tool parts illustration: rr71695-48
and operation and maintenance manual: Fr71695-46
Serial Number on the Tool: serial No.

Q300001 and Higher

ITEM PART # DESCRIPTION ITEM PART # DESCRIPTION
1 9R192101 _ |HX. SKT HD. BT (W/FLG) M5X12 61 9R192157 |PUSHING LEVER ARM (D)
2 9R192102 |TOP COVER 62 9R192158 HX. SKT HD. BT M5X10
3 9R192103 |FILTER 63 9R192159 [PUSHING STOPPER
4 9R192104 |MOTOR 64 FT71695-23 |PRODUCT LABEL
5 9R192105 |RUBBER WASHER 65 9R192163  [SCW M5
6 9R192106 [ROLL PIN D2.5X25 66 9R192164 |HOUSING (A)
7 9R192107 |[MOTOR MOUNT 67 9R192161 |ADJUSTER BUSH (A)
8 9R192108 |MOUNT SLEEVE 68 9R1982160 |PUSHING LEVER(A)
9 9R192109 [SHAFT WASHER 69 9R192166 |PROTECTOR(A)
10 9R192110 |SPARK PLUG (A) 70 9R192168 |NYLON NUT M4
11 9R192111 MOTOR SPRING 71 9R192169 HX. SKT HD. BT M5X15
12 9R192112 |HX. SKT HD. BT M5%20 72 9R192170 |SLEEVE
13 9R192113 |CYLINDER HEAD ASS'Y 73 9R192171 |SLF T/S (W/FLG) D4X20 (BLK)
14 9R192114 |O-RING (1.D 59.92) 74 9R192175 |SLF T/S (W/FLG) D4X45
15 9R192115  [NUT M4 75 9R192176 [SWITCH MOUNT
16 9R192116  |WASHER M4 76 9R192177 [SWITCH ARM
17 9R192117 [FAN 77 FT71695-22 |LABEL, WARNING
18 9R192118 |HX. SKT HD. BT M4X16 78 9R192351 |[HANDLE(D)
19 9R192119 |CHAMBER HEAD 79 FT71695-11 |MAG. BATTERY LABEL
20 9R192120 GASKET (B) 80 9R192178 PRISM (A)
21 9R192121 _|CHAMBER 81 9R192186 |CHAMBER LK BAR
22 9R192122 [PLUNGER O-RING 82 OR192185 |TRIGGER SPRING (A)
23 9R192123 [SHAFT RING 83 9R192187 |PIN D2.5
24 9R192124 |BT WASHER M5 84 9R192188 |TRIGGER INTERNAL WIRE (A) SET
25 9R192125 |SHAFT 85 9R192220 |WIRING PLATE (B)
26 9R192126 |MACHINE SCW M4X6 86 9R192219 |SLF T/S D3
27 9R192217 |WIRING PLATE 87 9R192218 [HOOK (B)
28 9R192127 |ADAPTER 88 9R192189  [NYLON NUT M5
29 9R192128 |HX SKT SET SCW M4X5 89 | 9R192336 |NAILRAIL - j
30 9R192222 |SHAFT COVER 90 9R192338 |MAGAZINE PLATE
31 9R192223  |WASHER 91 9R192184 [SLF T/S (W/FLG) D4X14 (BLK)
32 9R192129 |CHAMBER LK PLATE 92 9R192182-EU |[CONTROLLER
33 9R192130 _|PIN (A) 93 9R192180 [WIRING COVER
34 9R192131 [SWITCH PLATE 94 9R192179 [LK BAR SPRING
35 9R192132 [O-RING (I.D. 66.27) 95 9R192181 |FLAT HD.SLF T/S D4
36 9R192133 [RETAINING RING 96 9R192193 [LATCH
37 9R192134 |PISTON RING 97 9R192194 [ROLL PIN D2X8
38 9R192349 |[PISTON 98 9R192195 |SPRING D3.6
39 9R192136  [PISTON BUMPER 99 9R192196 |CELL COVER
40 9R192137 _|CHAMBER STOP RUBBER 100 9R192214  |SLF T/S (W/FLG) D5X20 (BLK)
41 9R192138 |CYLINDER ASS'Y 101 | 9B12072R-EU |BATTERY EB 7145 (EV)
42 9R192139  [SEAL LK HX. SKT HD. BT M4X10 102 9R192197 |CELL RUBBER (A)
43 9R192140 BUFFER COVER (A) 103 9R192202 SPRING
44 OR192141 |REED VALVE 104 9R192203 [SWITCH LEVER (B) ASS'Y
45 9R192221 [SEAL LK SCW M4X6 (BLK) 105 9R192200 |NAIL FEEDER (A)
46 9R192142 |MUFFLER 106 9R192201 [TENSION PLATE (C)
47 9R192229 |BLADE GUIDE 107 9R192205 [LEVER STOPPER
48 9R192144 |PLATE SLEEVE 108 9R192192 [CELL LEVER (A)
49 9R192335 |[SIDE PLATE 109 9R192206 |ROLL PIN D4X28
50 OR192146 |SPEGIAL NUT M5 110 9R192224 [SLEEVE
51 9R192147  [NYLK HX.SKT HD.BT M5X50 111 9R192207 [SPRING
52 9R192148 |NOSE SLEEVE 112 9R192339 |NAIL FEEDER (B)
53 9R192150 |BELLEVILLE SPRING M4 113 9R192209 [RIBBON SPRING
54 9R192154 |CYLINDER PLATE 114 9R192340 |PUSHING LEVER STOPPER
55 9R192155 |SEAL LK HX. SKT HD. BT M5X10 115 9R192210 |SPRING D8
56 9R192152 |[PUSHING LEVER SPRING (A) 116 9R192216 |MAGAZINE GUARD
57 9R192156 |U-NUT M4 117 9R192215  [HX. SKT HD. BT M4X18
58 9R192139 [SEAL LK HX. SKT HD. BT M4X10 118 9R192350 [HANDLE(C)
59 9R192151 |PUSHING LEVER ARM (C) 119 9R192398 |FEEDER KNOB
60 9R192153 |PUSHING LEVER CONNECTOR

STANDARD ACCESSORIES

501a | 9B127073R-E [EU CHARGER

501b | 9B127073R-U |UK CHARGER

503 9R192225 |CASE (EU)

504 166038 HEX. BAR WRENCH 4MM

505 SB-20CL _ [LUBRICANT, OIL

506 FT71695-46 |CORDLESS GAS NAILER MANUAL
507 FT71695-48 |MANUAL ILLUSTRATIONS
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